Quantitative microbial risk assessment of water consumption in
flood-prone communities, Nakhon Si Thammarat province,
Thailand

Mr. Teeraphat Attavinijtrakarn

A Thesis Submitted in Partial Fulfillment of the Requirements
for the Degree of Master of Public Health in Public Health
Common Course
COLLEGE OF PUBLIC HEALTH SCIENCES
Chulalongkorn University
Academic Year 2019
Copyright of Chulalongkorn University



a = a A aol a A A 1 a o
fnﬁ‘llﬁzluﬂlﬂ'Jqu’fN‘ﬂWﬂﬂqauﬂﬁfJGIleu'lQﬂTﬂﬂUﬁIﬂﬂﬂlﬂ\‘]“lﬁJ“lfuﬂlﬁfNﬁfanﬁLﬂﬂQVlﬂﬂfJ

[ v A
WHIAUATATHITUIY ﬂizmﬁ"lm

UIWFTINNT OAIUINTLNT

¢

a I | % o v A
ety iitludruninvesmsanumurangas s yaassugumaasuluge
amMmassugumans ludeianialan/ifeum
MOFEININAATATITUY JNAINTBIUNIING D
[...]
natural setting will be sustainably managed in the future (25).

2.3 Structure of water supply and sewer systems in Thailand (including study
area)

2.3.1 Thailand’s Water Supply

Adequate freshwater availability is an important factor for Thailand's future
development. Water is one of the basic necessities and need for several sectors
including agriculture, industry, and tourism. These different demands depend on the
available water resources. Nowadays, working between each sector increase more
incomes but this will increase the consumption of water usage. The estimation of

demand is up to 20 percent a year.

National, drinking water supplies are usually provided by two agencies: The
Provincial Waterworks Authority (PWA) and the Metropolitan Waterworks Authority
(MWA). The responsibility of MWA is to produce and distribute drinking water in the
Bangkok metropolitan region, while the PWA is responsible for water source
improvement, treatment, storage, and delivery to all the urban and rural areas in the

provinces.

The goal of Thailand's development strategy is to improve the water drainage
system and water supply infrastructure service in our country. Increasing and
developing the existing natural water reservoirs are one of the basic methods for every
region. Moreover, Thailand attempts to decrease the non-profit volume of the water
operation system. The impact will achieve all villages in the Bangkok Region with

water supply services and more than 80% of provincial villages before 2021 (28).



28

2.3.2 Water supply and treatment process (structure and production
process of tap water, pumping station and service area)

Clean and safe water is necessary for our health, hygiene, and the productivity
of our community's everyday life. The larger water supply serves for many resources
of houses, business, or industrial sector. It is important to treat before being provided
or distributed for utilization and consumption. The smaller water supply, especially
for individual properties, also has to be clean and safe for drinking and using. So the
design of the water system structure is essential for investigation, evaluation, analysis,
and treatment. The purpose is to increase the efficiency of all processes. Monitoring
of water quality can indicate that the water is safe enough from toxic substances and

pathogen contamination (29).

That's why water treatment process is extremely important. Some process can
vary depending on different areas and the technology of the treatment plant, but the
basic principles are mainly the same. This picture describes commonly standard of

water treatment processes.

Coagulation/

m m Flocculation Basin Sedimentation Basin m
| { §

LT ey — ]
Pos A | LRENETIE= SSTTTIVIIITY

— ’717 - ‘ L p 44 |

Basin

Water Storage

Figure 10 Water supply and treatment process [29]

1. Coagulation and Flocculation process

The first step of the water treatment process is coagulation and flocculation.
The process aims to remove color, turbidity, algae and other pathogens from surface
waters. Adding a chemical coagulant to the water makes the formation of a sediment

or precipitate catching those contaminations. The groups of dirty particles attach to



29

form larger, heavier particles called flocs which are easier to remove. Then it is

isolated from the treated water by sedimentation and filtration.

Aluminum sulfate and ferric sulfate are the most commonly used coagulants
but other kinds can also apply. The dose of coagulants has a rate limited by raw water
quality near the inlet of a mixing tank or flocculator. The coagulant is rapidly
separated with high turbulence. The water is flocculated and then passes into the

sedimentation tank. This sludge has to regularly remove.

ORGANIC COAGULANT
(polyamine, polyDADMAC) —_—
MINERAL COAGULANT
(AP, Fe¥) FLOCCULANT

E>»

Um-«>mw-—l)

@ m - > =

(zm-¢>i

Filtration

Figure 11 Coagulation and Flocculation process [30]

The advantage of this step is to decrease time-consuming and high effectively
remove fine particles and pathogens such as bacteria and protozoa. The major
disadvantages of treatment for small particles are the expense and the requirement for
accurate dose monitoring. The dose and efficiency process depend on raw water
quality, the coagulation consuming, and operational factors including temperature,

coagulant dose rate, and pH value (30).
2. Sedimentation process

The water and the floc particles move slowly toward sedimentation basins.
Then the heavy particles fall to the bottom that is called sludge. Simple sedimentation
applies for reducing turbidity and solids particles in suspension. These tanks are
produced to decrease the velocity of the flow of water so as to allow suspended solids

to fall under gravity. There are various designs of sedimentation tanks. The selection



30

depends on simple settlement tests existing tanks treating similar waters. Without the

coagulation process, these will only remove large or heavy particles.

decanting trough

(outow) particles particles
suspended settled
in water on bottom
settling zone settling zone
time

slud

sludge

sludge collecting
frough

Figure 12 Sedimentation process [30]

Sedimentation tanks are commonly rectangular with length to width ratios
between 2:1 and 5:1. The tank is deep between 1.5 and 2.0 m. The tank should be
covered to prevent contamination. It normally requires cleaning not frequent more

than once per year (30).
3. Filtration process

This step designs to remove particles when water flows into a filter. It is made of
layers of sand, gravel, and small anthracite. Filtration accumulates the suspended
contaminants in water and increases the effectiveness of disinfection. Screens are
sufficient for the removal of particles and debris from raw water. It implements a
preliminary treatment stage. The coarse screens use to remove large particles while
the band screens or micro-strainers will remove smaller particles and algae.
Microstrainers utilize as a pre-treatment to decrease solids loading before coagulation
or filtration. It consists of very fine mesh panels. The mesh will assure that suspension

and algae are retained.



31

pipe used
to introduce
backwater for
cleaning filter

Figure 13 Filtration process

Turbidity and algae are removed from raw waters by, sand and gravel filters.
Slow sand filtration is a biological process whereas rapid sand filtration is a physical
treatment process. Many small waters supply in a household usually consist of a spun

filter within a standard housing.

4. Aeration process

Aeration process is designed to achieve adequate mass transfer of oxygen into
water and removal of gases and volatile compounds by air stripping. This process is
applied for the removal of volatile organics, carbon dioxide, some taste and odor-
causing compounds, and radon. It is one of the specialist techniques and has not
generally seen in private and household water supplies. Oxygen transfer can use a
simple cascade or diffusion of air into water, without the requirement for complicated

equipment.

For oxygen transfer, the steps of aerators are planned for flowing water into a
thin film. The requirements of the design are between 1.0 and 3.0m which provide for
loading about 10 to 30m3 /m2.h. These types of aerators can use for oxidation and
precipitation of iron and manganese. There are many techniques of air stripping
including counter-current cascade aeration in packed towers, diffused aeration in
basins and spray aeration. Packed tower aerators are mostly utilized because they

produce high energy efficiency.



32

5. Chemical treatment process
5.1 Control of pH value

The pH in water should modify during treatment and before

conveying. There are many reasons as following:

e to guarantee that the pH value achieves the water quality standards

e to measure corrosion in the transporting system to consumers

e to improve the capacity and effectiveness of disinfection

e to promote the elimination of iron and manganese, color and turbidity by

chemical coagulation, and other contaminants in water
5.2 Iron and manganese removal

Iron is normally present as ferrous compounds in groundwater. It is
important to oxidize ferrous iron by aeration for removing iron to the insoluble
ferric hydroxide. If the iron exists in an organic complex, a potential oxidant
such as chlorine or potassium permanganate is required following by filtration

or coagulation.
5.3 Taste and odor removal

These two things can be eliminated by several methods, including
aeration, ozonation, and absorption on activated carbon. The method depends
on the source of the taste and odor. Absorption on activated carbon is the most
effective method for the removal of natural or taste and odor. The granular
activated carbon (GAC) is the selected solution and applied as a filter medium
replacing sand in existing filters when usual treatment is needed. This makes

contamination and impurities to wash out.



33

6. Membrane process

The major importance of membrane processes in water treatment is reverse
osmosis, nanofiltration, ultrafiltration, and microfiltration. These methods apply to the
production of water for the industrial sector, pharmaceutical utilization, and treatment

of drinking water. The characteristics are explained in the picture below (31).

Membrane Process Characteristics

Monovalent Multivalent Bacteria Suspended

Microfiltration Water . l°ons fons]  ger¥isve s

Suspended

Monovalent Multivalent yjryses Bacteria Solid:
olids

" s I I
Ultrafiltration ater £0% Al

Multivalent : . Suspended
Monovalent Viruses Bacteria

" < I lons Solids
Nanofiltration V' Ee

Monovalent Multivalent viruses Bacteria Suspended
lons lons Solids
Water
Reverse

Osmosis

Figure 14 Membrane process [31]

Two solutions are divided by a semipermeable membrane. Only solvent can
pass through this membrane, from the lower to higher concentration, but not for the
solute. This process is called osmosis. In contrast, the solvent moves from the higher
to lower concentration with the required osmotic pressure. This process is called

reverse oSmosis.

The pressure in reverse osmosis is regularly around 15 to 50 bar. Membrane pore is
less than 0.002um. The common utilization of reverse osmosis is the desalination of

seawater.

e Microfiltration: This is a direct addition of conventional filtration. It can
remove almost particles greater than 0.05um, bacteria, and amoeboid
cysts. It also applies to combination with coagulation or powder activated
carbon (PAC) to remove viruses and dissolved organic carbon in water

treatment. These membranes have pore sizes between 0.01 to 12um. So it



34

helps to reject colloidal and suspended material at operating pressures of 1
to 2 bar.

e Ultrafiltration: The principle is similar to reverse osmosis, but the
membranes have larger pore sizes (generally 0.002 to 0.03um) and operate
at lower pressures. These membranes do not allow organic molecules
which weight more than 800 pass.

e Nanofiltration: The characteristic is between reverse osmosis and
ultrafiltration membranes which has pore sizes around 0.001 to 0.01um.
Monovalent ions such as sodium or potassium can pass but not for divalent
ions such as calcium and magnesium and organic molecules with a weight

higher than 200. Operating pressures are commonly about 5 bar.

7. Disinfection process

Contamination by sewage and animal feces is an important hazard associated
with drinking water. Because these carry the causative organisms of infectious
diseases. The disinfection process can eliminate or inactivate pathogenic
microorganisms in the raw water. Various surface waters may carry E. coli between
tens to many thousands per 100ml. Groundwater has lower microbial concentrations

than other sources because of geological features.

Many disinfection methods apply in the water treatment process. For example,
adding chlorine use generally for large water supply, but ultraviolet irradiation
commonly uses in private supply. Different microorganisms have different
sensitivities to disinfect. The effectiveness of disinfection depends on disinfectant
concentration and contact time, pH, and temperature. The outcome of disinfectant
concentration (C in mg/l, measured at the end of the contact period) and time (t in

minutes) is called Ct (in mg/l.min). Ct=C x t

7.1. Ultraviolet (UV) irradiation is the favored method for disinfection
in small water supplies with small distribution systems. This is especially
affected by water quality and flow rate. When the water passes through this

process, it becomes a good quality, less color, and turbidity for utilizing and



35

drinking. The general measure for the appropriate treatment by UV
disinfection is UV254 absorbance that monitors and analysis by laboratory.
However, pre-filtration is always required before the UV disinfection process,

especially if Cryptosporidium is expected to be present (32).

WATER IN VIA ’

SEDIMENT [ 1

PRE-FILTER : | ‘ 3
=

uvBULB = —

. f=
CONNECTED f 4 .
T0 MAINS \ W L.,"C[’HT /
ELECTRICITY s S

SUPPLY I
=R

DRINKING WATER OUT

Figure 15 Ultraviolet (UV) irradiation [32]

The dose of UV radiation is shown as an energy flux, in units of
mW.s/cm2 (milliwatt seconds per square centimeter) or more usually as
millijoules per centimeter squared (mJ/cm2 ). The minimum dose for
disinfection depends on several factors, such as the susceptibility of
microorganisms. In general, it should be around 40mJ/cm2. UV intensity will
be decreased by the aging of the lamp and the absorption of UV radiation by
water contamination. So the recommendation is to change the lamps in periods
and clean the quartz sleeve. Color and turbidity can affect radiation intensity.
The treated water has to test for estimation of the transmission or absorption
(UV254) by the supplier.

2.3.3 Sewer systems
2.3.3.1 Sewerage System Division in Thailand
The Department of Drainage and Sewerage (DDS) was found in October 1967
under the Royal Decree. They are responsible for planning, maintaining, and

controlling on sewers, for example, pumping manholes, sewerage system, and water



36

drainage system. They also prevent and solve flooding problems in Central and Rural
areas (33).

There are four Subdivision as following:

1. Administration Section has general responsibility including broad
executive management, secretarial works, meeting administration,
financial and budgetary, control and supplies, services and facilitate the
office accommodation and vehicles.

2. Maintenance 1 Sub-Division has responsibility for managing and
maintaining on drainage sewerage system, protection and implementation
of inundation water, reducing water level on pumping manholes,
establishing sandbag wall, and investigation of public utility on water
drainage system.

3. Maintenance 2 Sub-Division has the same responsibilities as Maintenance
1 Sub-Division but covers in other areas.

4. Sewer Engineering Sub-Division has responsibility for planning and
implementing flood protection's way and water system drainage in

flooding areas which distributed into fifteen polders.

2.3.3.2 Type of sewerage system in Thailand
Sewerage is an important infrastructure that carries sewage or water drainage via
sewers. It contains several parts including manholes, pumping, chambers of the
combined sewer, or sanitary sewer. The ends of the sewerage system almost deliver at
the target environment or wastewater treatment plant area. In American, the term
sewer system is used more regularly to the large infrastructure of sewers. But the term

sewerage system is often used in British English.

The main component of each sewer system is produced from large pipelines and
pumping station. It conveys the sewage and surface runoff from the beginning of
production to the endpoint of treatment. There are three common types of gravity
sewers including combined sewer, simplified sewer, and storm drain. For another
essential type does not rely on gravity which means sanitary sewer commonly